
Package leaflet: Information for the user 

 

Paracetamol Sopharma 500 mg tablets 

Paracetamol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

What is in this leaflet 
1. What Paracetamol Sopharma is and what it is used for 

2. What you need to know before you take Paracetamol Sopharma 

3. How to take Paracetamol Sopharma 

4. Possible side effects 

5.  How to store Paracetamol Sopharma 

6. Contents of the pack and other information 

 

 

1. What Paracetamol Sopharma is and what it is used for 
 

Paracetamol Sopharma tablets contain paracetamol, which has a significant analgesic and antipyretic 

effect. 

The medicine is indicated for treating mild to moderate pain (headache, migraine, nerve pain, 

toothache, ear pain, dysmenorrhea, rheumatic pain, mild to moderate post-operative and post-

traumatic pain) and fever. 

 

 

2. What you need to know before you take Paracetamol Sopharma 

 

Do not take Paracetamol Sopharma: 

- if you are allergic (hypersensitive) to paracetamol or any of the other ingredients of Paracetamol 

Sopharma (listed in section 6); 

- if you have severe liver disease.  

 

Warnings and precautions 

Ask your doctor or pharmacist for advice before using Paracetamol Sopharma if you have any kidney 

or liver problems. In the case of some liver or kidney diseases, your doctor may need to observe the 

treatment with paracetamol in order to adjust the therapeutic dose to suit your condition.  

 

You must talk to a doctor if you do not feel better or if you feel worse after 3 days.  

 

Other medicines and Paracetamol Sopharma 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines, including medicines obtained without a prescription.  

Tell your doctor if you are taking: 

- phenytoin, carbamazepine, phenobarbital (used to treat cramps); 

- rifampicin, ioniazid (medicines for tuberculosis); 

- chloramphenicol (medicine for infections); 

- coumarin-type anticoagulants (medicines which thin the blood and prevent blood clotting); 

- metoclopramide and domperidone (used in the case of nausea and vomiting); 

- colestyramine (used in the case of high cholesterol); antacids; 



- aspirin (acetylsalicylic acid) or other NSAIDs (non-steroidal anti-inflammatory drugs);  

- Paracetamol Sopharma may affect the test results of uric acid and blood sugars. Please tell your 

doctor if you are taking this medicine.  

To prevent an overdose, do not take any other medicines containing paracetamol at the same time. 

 

Paracetamol Sopharma with food and drink 
Paracetamol Sopharma should not be used together with alcohol, especially in the case of alcohol 

dependence, as it may cause liver impairment. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Paracetamol Sopharma may be used during pregnancy. You should use the lowest dose that relieves 

pain and / or fever for the shortest time possible. If your pain does not improve and / or the fever does 

not go away, or if you need to take more often, talk to your doctor or midwife. 

 

Paracetamol is excreted in breast milk in small quantities. During breast-feeding, the medicine may be 

administered under strict observation of the daily therapeutic dose and duration of treatment. 

 

Driving and using machines 
No data is available on the effect of Paracetamol Sopharma on reaction speed or the ability to drive or 

use machines.  

 

Paracetamol Sopharma contains lactose monohydrate and wheat starch. 
If you have been told by your doctor that you have intolerance to some sugars, talk to your doctor 

before taking this medicine. This drug has a very low gluten content (derived from wheat starch) and 

is considered gluten free. Thus, this drug is unlikely to cause problems in patients with celiac disease. 

Each tablet contains up to 3.6 micrograms of gluten. 

If you have a wheat allergy (differs from celiac disease) you should not take this medicine. 

 

 

3. How to take Paracetamol Sopharma 
 

Always use Paracetamol Sopharma exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

The tablets must be swallowed with a sufficient amount of liquid.  

 

Adults and children over the age of 12: the regular daily dose is 1–2 tablets 3–4 times a day. The 

maximum daily dose is 8 tablets.  

Children aged 6–12 years: ½–1 tablet 3–4 times a day. 

Children under the age of 6: this pharmaceutical form is unsuitable for children under the age of 6.  

 

The interval between doses must be 4–6 hours. 

Without a doctor’s recommendation, the duration of treatment may not exceed 3 days.  

 

If you feel that the effect of Paracetamol Sopharma is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you use more Paracetamol Sopharma than you should 

If you have taken a larger dose than recommended, you may develop early symptoms of poisoning 

(paracetamol doses of 20 tablets in adults and more than 150 mg/kg in children): pain and discomfort 

in the abdomen, nausea, vomiting, loss of appetite, anxiety, feeling sick. 

If you suspect that you have taken too much paracetamol, talk to your doctor immediately, even if you 

are feeling well. 

 

 



If you forget to take Paracetamol Sopharma 

Do not take a double dose to make up for a forgotten dose.  

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, Paracetamol Sopharma can cause side effects, although not everybody gets them. 

 

Paracetamol is generally well tolerated. 

The following criteria are used to estimate the incidence of side effects: very common (may affect 

more than 1 user in 10), common (1–10 users in 100), uncommon (1–10 users in 1,000), rare (1–10 

users in 10,000), very rare (may affect less than 1 user in 10,000), unknown (cannot be estimated from 

available data). 

 

Blood and lymphatic system disorders  

Very rare: thrombocytopenia (low platelet count), leukopenia (low white blood cell count), 

agranulocytosis (acute illness characterised by high fever, skin damage and rapid drop in the number 

of granulocytes), anaemia (unusual tiredness or weakness, paleness).  

Immune system disorders 

Very rare: anaphylaxis (certain type of allergic reaction), hypersensitivity reaction.  

Skin and subcutaneous tissue disorders 

Rare: skin rash, hives (allergic reaction that affects skin layers). 

Very rare: severe skin reactions. 

Respiratory, chest and mediastinal disorders 

Very rare: bronchospasm, dyspnea (breathing problems) in patients hypersensitive to aspirin and other 

NSAIDs (non-steroidal anti-inflammatory drugs). 

Gastrointestinal disorders 

Rare: nausea, vomiting, stomach pain, diarrhoea. 

Hepatic and biliary duct disorders 

Very rare: long-term use of large doses may cause toxic hepatitis (liver impairment, the early 

symptoms of which are nausea, vomiting, sweating and malaise, yellowing of the whites of the eyes 

and the skin). 

Renal and urinary disorders  

Very rare: impaired renal function (analgesic nephropathy) in the case of long-term use of large doses. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Paracetamol Sopharma 

 

Keep this medicine out of the sight and reach of children. 

 

This medicine does not require any special storage conditions. 

 

Do not use Paracetamol Sopharma after the expiry date which is stated on the carton. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

 

http://www.ravimiamet.ee/


6. Contents of the pack and other information 

 

What Paracetamol Sopharma contains 
- The active substance is paracetamol. One tablet contains 500 mg of paracetamol. 

- The other ingredients are wheat starch, povidone, talc, lactose monohydrate and magnesium 

stearate. 

 

What Paracetamol Sopharma looks like and contents of the pack 

Paracetamol Sopharma is white or off-white, odourless, flat, round, regular-shaped, scored tablets with 

a diameter of 13 mm. The tablet may be divided into two equal parts.  

PVC / aluminium foil blister that contains 10 tablets; 2 or 10 blisters in a cardboard carton with the 

package leaflet.  

 

Marketing Authorisation Holder and Manufacturer 

SOPHARMA AD 

16 Iliensko Shosse 

Sofia 1220 

Bulgaria  

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

VIP Pharma Eesti OÜ 

Uusaru 5 

76 505 Saue  

Estonia 

 

 

This leaflet was last revised in August 2019. 

 


